

SGS ESPANOLA DE CONTROL MADRID
 Trespardeine N°29
 Edificio Barajas 1

28042 MADRID
 ESPAGNE

A l'attention de Mrs DE MIGUEL Sara

Aix-en-Provence, le 29 / 06 / 2018

RAPPORT D'ESSAIS TEST REPORT

Page 1 / 3

Référence client Customer reference	COTEFILM NG LISO MATE ALBERO 1361044
Référence du rapport Test report reference	AX18-00829.018 Rév. 01 / DC17-08196
Bon de commande Order	ACCEPTANCE OF QUOTATION DC17-08196

Ce document annule et remplace le document de même numéro émis antérieurement. Celui-ci doit être détruit ou retourné au laboratoire.
 The present document voids and replaces any previously issued document of the same job reference. It must be destroyed or returned to the

Les incertitudes de mesure ne sont pas prises en compte pour conclure sur la conformité des analyses sauf demande spécifique du client
 Uncertainties are not taken into account to define compliance on analysis except specific customer request.

Aurélie CARUEL
 Expert Technique Produits Formulés
 Formulated Products Technical Expert

Tel. : +33 (0)6 08 37 41 00
 Fax : +33 4 42 39 40 33



(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
 This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.html. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
 Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
 Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
 This is otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 3 page(s).



RAPPORT D'ESSAIS TEST REPORT

Page 2 / 3

Référence client COTEFILM NG LISO MATE ALBERO 1361044
Customer reference

Conclusion :

Product tested shows good ageing performance after 1000h UV exposition

Donneur d'ordre - Client	SGS ESPANOLA DE CONTROL MADRID
Nombre d'échantillons Number of samples	1

(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.html. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 3 page(s).



RAPPORT D'ESSAIS TEST REPORT

Page 3 / 3

Référence client COTEFILM NG LISO MATE ALBERO 1361044
 Customer reference

ANALYSE	METHODE	RESULTATS	UNITE	SPECIFICATIONS			Statut
				MINI	CIBLE	MAXI	
QUV 1000H Echantillon supplémentaire / AGEING TEST QUV DURING 1000H DELTA B / DELTA B DELTA E / DELTA E QUV 1000H / Ageing test QUV during 1000H Ecaillage / Flacking Craquelage / Cracking Cloquage / Blistering brillance 60° / Gloss at 60° Farinage / Chalking	NF EN ISO 16474-3: 2013 / EN 927-6	0,8 1,7 Good performance absence absence absence 3,1 Quantité 1					

P : Pass ; F : Fail ; NA : Not Applicable ; NT : Not Tested ; n.d : Not Detected

(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
 This document is issued by the Company under its General Conditions of Service available on request and accessible at http://info.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
 Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
 Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
 Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 3 page(s).

SGS ESPANOLA DE CONTROL MADRID
 Tresparde me N°29
 Edificio Barajas 1

28042 MADRID
 ESPAGNE

A l'attention de Mrs DE MIGUEL Sara

Aix-en-Provence, le 29 / 06 / 2018


RAPPORT D'ESSAIS TEST REPORT

Page 1 / 3

Référence client Customer reference	COTEFILM NG LISO MATE AZUL SANTORINI 1361249
Référence du rapport Test report reference	AX18-00829.017 Rév. 01 / DC17-08196
Bon de commande Order	ACCEPTANCE OF QUOTATION DC17-08196

Ce document annule et remplace le document de même numéro émis antérieurement. Celui-ci doit être détruit ou retourné au laboratoire.
 The present document voids and replaces any previously issued document of the same job reference. It must be destroyed or returned to the

Les incertitudes de mesure ne sont pas prises en compte pour conclure sur la conformité des analyses sauf demande spécifique du client.
 Uncertainties are not taken into account to define compliance on analysis except specific customer request.

<p>Auréliе CARUEL Expert Technique Produits Formulés <i>Formulated Products Technical Expert</i></p>	<p>Tel. : +33 (0)6 08 37 41 00 Fax : +33 4 42 39 40 33</p>	
--	---	---

(1) Test subcontracted to a SGS Laboratory. (2) Test subcontracted to a partner laboratory outside SGS group.
 This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction as set a defined therein.
 Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exceeding all their rights and obligations under the transaction documents.
 Any unauthorized alteration, forgery or falsification of the content or appearance of this document in any kind and whatever manner may be prosecuted to the fullest extent of the law.
 Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 3 page(s).



RAPPORT D'ESSAIS TEST REPORT

Page 2 / 3

Référence client COTEFILM NG LISO MATE AZUL SANTORINI 1361249
Customer reference

Conclusion :

Product tested shows very good ageing performance after 1000h UV exposition

Donneur d'ordre - Client	SGS ESPANOLA DE CONTROL MADRID
Nombre d'échantillons Number of samples	1

(1) Test subcontracted in a SGS Laboratory; (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company; it includes 3 page(s).



RAPPORT D'ESSAIS TEST REPORT

Page 3 / 3

Référence client COTEFILM NG LISO MATE AZUL SANTORINI 1361249
 Customer reference

ANALYSE	METHODE	RESULTATS	UNITE	SPECIFICATIONS			Statut
				MINI	CIBLE	MAXI	
QUV 1000H Echantillon supplémentaire / AGEING TEST QUV DURING 1000H	NF EN ISO 16474-3: 2013 / EN 927-6						
DELTA B / DELTA B		0,8					
DELTA E / DELTA E		0,6					
QUV 1000H / Ageing test QUV during 1000H		Very good performance					
Ecaillage / Flaking		absence					
Craquelage / Cracking		absence					
Cloquage / Blistering		absence					
brillance 60° / Gloss at 60°		2,9					
Farinage / Chalking		Quantité 1					

P : Pass ; F : Fail ; NA : Not Applicable ; NT : Not Tested ; n.d : Not Detected

(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
 This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.html. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
 Any holder of this document is notified that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
 Any unauthorised alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
 Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 3 page(s).

SGS ESPANOLA DE CONTROL MADRID
 Tresparde me N°29
 Edificio Barajas 1

28042 MADRID
 ESPAGNE

A l'attention de Mrs DE MIGUEL Sara

Aix-en-Provence, le 29 / 06 / 2018

RAPPORT D'ESSAIS TEST REPORT

Page 1 / 3

Référence client Customer reference	COTEFILM NG LISO MATE HUESO 1361002
Référence du rapport Test report reference	AX18-00829.016 Rév. 01 / DC17-08196
Bon de commande Order	ACCEPTANCE OF QUOTATION DC17-08196

Ce document annule et remplace le document de même numéro émis antérieurement. Celui-ci doit être détruit ou retourné au laboratoire.
 The present document voids and replaces any previously issued document of the same job reference. It must be destroyed or returned to the

Les incertitudes de mesure ne sont pas prises en compte pour conclure sur la conformité des analyses sauf demande spécifique du client
 Uncertainties are not taken into account to define compliance on analysis except specific customer request.

Aurélié CARUEL
 Expert Technique Produits Formulés
 Formulated Products Technical Expert

Tel. : +33 (0)6 08 37 41 00
 Fax : +33 4 42 39 40 33



(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
 This document is issued by the Company under its General Conditions of Service available on request and accessible at silo.www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
 Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
 Any concealed fraud, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
 Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 3 page(s).



RAPPORT D'ESSAIS TEST REPORT

Page 2 / 3

Référence client COTEFILM NG LISO MATE HUESO 1361002
Customer reference

Conclusion :

Product tested shows very good ageing performance after 1000h UV exposition

Donneur d'ordre - Client	SGS ESPANOLA DE CONTROL MADRID
Nombre d'échantillons Number of samples	1

(1) Test subcontracted in a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
This document is issued by the Company under its General Conditions of Service available on request and accessible at http://www.sgs.com/terms_and_conditions.html. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 3 page(s).



RAPPORT D'ESSAIS TEST REPORT

Page 3 / 3

Référence client COTEFILM NG LISO MATE HUESO 1361002
 Customer reference

ANALYSE	METHODE	RESULTATS	UNITE	SPECIFICATIONS			Statut
				MINI	CIBLE	MAXI	
QUV 1000H Echantillon supplémentaire / AGEING TEST QUV DURING 1000H DELTA B / DELTA B DELTA E / DELTA E QUV 1000H / Ageing test QUV during 1000H Ecaillage / Flacking Craquelage / Cracking Cloquage / Blistering brillance 60° / Gloss at 60° Farinage / Chalking	NF EN ISO 16474-3: 2013 / EN 927-6	0,5 0,4 Very good performance absence absence absence 3,6 Quantité 1					

P : Pass ; F : Fail ; NA : Not Applicable ; NT : Not Tested ; n.d : Not Detected

(1) Test subcontracted to a SGS Laboratory. (2) Test subcontracted in a partner laboratory outside SGS group.
 This document is issued by the Company under its General Conditions of Service available on request at info@sgs.com and www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein.
 Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents.
 Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
 Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document shall not be reproduced, except in full, without prior written approval of the Company. It includes 3 page(s).